



सत्यमेव जयते

भारत सरकार

Government of India

उपभोक्ता मामले, खाद्य एवं सार्वजनिक वितरण मंत्रालय, उपभोक्ता मामले विभाग
Ministry of Consumer Affairs, Food & Public Distribution, Department of Consumer Affairs

राष्ट्रीय परीक्षण शाला (पश्चिमी क्षेत्र)

NATIONAL TEST HOUSE (Western region)

प्लॉट सं. एफ-१०, एम.आई.डी.सी., मरोल, अंधेरी (पूर्व), मुंबई - 400 093
Plot No. F-10, M.I.D.C., Marol Andheri (E), Mumbai - 400 093

002189

Number of Copies issued Single

TEST CERTIFICATE

INTERIM/FINAL REPORT

परीक्षण प्रमाण पत्र सं.
Test Certificate No

जारी होने की तिथि

कोड नं

पृष्ठ

पृष्ठों की संख्या

NTH(WR)/M(L)/2020/00338

Date of Issue

Code No

Page

No of Pages

22/09/2020

1600404605889

1

2

जिसे जारी करना है
Issued To

FIREBALL EXTINGUISHER CO.

पता
Address

Gut No. 58, Plot No 28, Sazapur MIDC Walunj, Aurangabad-431136

ग्राहक का संदर्भ सं एवं दिनांक
Customer's Ref. No.

FEC/GEN CORRS/20-21/0032

Date: 15/09/2020

पंजिका सं एवं दिनांक
Register No & Date

00338/NTH(WR)/M(L)/18/09/2020

परीक्षा सामग्री का विवरण
Description of Test ItemFireball Extinguisher.
Fire Extinguisher Ball with Brand Name "Fireball".
Quantity: 02 Nos.परीक्षा सामग्री का पहचान
Identification of Test ItemFire Extinguisher Ball with Brand Name "Fireball".
B. No. FBAR08201001,
MFG Dt. 26 AUG 2020, EXP. Dt. 25 AUG 2023.नमूना का विशिष्टि (यदि हों)
Product Specification (If any)

Manufacturer's Specification.

नमूना प्राप्ति की तिथि
Date of Receipt of the Test Item

18/09/2020

कार्य सम्पादन की तिथि
Date(s) of Performance of Tests

From: 18/09/2020

To: 22/09/2020

व्यावहृत प्रणाली का पहचान
Method(s) used for Test

Manufacturer's Specification.

NA

नमूना प्रक्रिया जहाँ प्रासंगिक हों
Sampling Procedure where relevant

Tested By

Aniruddha Mukherjee
SA(Mechanical)

Checked By

Suhas D. Pingale
Scientist- B (NDT)

Approved By

M. R. Wagh
Scientist- C (Mechanical)



भारत सरकार
Government of India

उपभोक्ता मामले, खाद्य एवं सार्वजनिक वितरण मंत्रालय, उपभोक्ता मामले विभाग
Ministry of Consumer Affairs, Food & Public Distribution, Department of Consumer Affairs

राष्ट्रीय परीक्षण शाला (पश्चिमी क्षेत्र)

NATIONAL TEST HOUSE (Western region)

प्लॉट सं. एफ-१०, एम.आई.डी.सी., मरोल, अंधेरी (पूर्व), मुंबई - 400 093

Plot No. F-10, M.I.D.C., Marol Andheri (E), Mumbai - 400 093



सत्यमेव जयते

31200

परीक्षण प्रमाण पत्र

002189

Number of Copies issued

Single

TEST CERTIFICATE

INTERIM/FINAL REPORT

परीक्षण प्रमाण पत्र सं.
Test Certificate No

जारी होने की तिथि
Date of Issue

कोड नं
Code No

पृष्ठ
Page

पृष्ठों की संख्या
No of Pages

NTH(WR)/M(L)/2020/00338

22/09/2020

1600404605889

2

2

Sl. No.

Test Name

Test Result

Limit

1

As per Firms
request

Refer Annexure.

टिप्पणी
Note

: Refer Annexure.

: Refer Annexure.

टिप्पणी
Remarks

Tested By

Aniruddha Mukherjee
SA(Mechanical)

Checked By

Suhas D. Pingale
Scientist- B (NDT)

Approved By

M. R. Wagh
Scientist- C (Mechanical)



सत्यमेव जयते

भारत सरकार
Government of India

उपभोक्ता मामले, खाद्य एवं सार्वजनिक वितरण मंत्रालय, उपभोक्ता मामले विभाग
Ministry of Consumer Affairs, Food & Public Distribution, Department of Consumer Affairs

राष्ट्रीय परीक्षण शाला (पश्चिमी क्षेत्र)

NATIONAL TEST HOUSE (Western region)

प्लॉट सं. एफ-१०, एम.आई.डी.सी., मरोल, अंधेरी (पूर्व), मुंबई - 400 093
Plot No. F-10, M.I.D.C., Marol Andheri (E), Mumbai - 400 093



31200

002189

परीक्षण प्रमाण पत्र
TEST CERTIFICATE

Test certificate no
NTH(WR)/M(L)/2020/00338

Date of Issue
22/09/2020

Code No
1600404605889

No. of page
1 of 1

Annexure

As desired the sample described as FIREBALL EXTINGUISHER has been tested for the following parameters as per the Manufacture's enclosed specification:-

Sr. No	Tests	Observations
1.	Dimension:	
	i) Diameter of Fire Ball Extinguisher, mm.	170
	ii) Weight of Fire Ball Extinguisher, Kg.	1.57
2.	Performance Test:	
	i) Drop Test: After dropping the Fire Ball Extinguisher on concrete floor from the height of 7 Feet.	Satisfactory Body of the ball was not damaged. Crack and leakage was not observed.
	ii) Activation Time : Time taken to activate the Fire Ball Extinguisher after dropping in wood fire.	Fire Ball Extinguisher bursts at 11 second after dropping in wood fire.

Tested by

(Aniruddha Mukherjee)
Scientific Assistant (Mech.)

Checked by

Suhas D. Pingale
Scientist B (NDT)

Approved by

(M.R. Wagh)
Scientist C (Mech.)